PARTS LIST

Model No. 247.374400

Craftsman Mower ——



PARTS LIST

Craftsman Mower — Model No. 247.374400

Ref.
No.

WO N Y U W N

S Sy
®w N Y W N = O

19

Part No.

747-05184A
749-04680-0637
618-04881A
749-04608A-0637
720-0279
710-1205
710-04998
710-04995A
720-04072A
731-07486
725-0157
712-04222
911-04150
747-0710A
787-01779
911-04142
734-04581
631-04369A
710-05073
787-01871A-4043
987-02516
631-04535B
687-02539
942-0741A
710-1044
732-1014C
738-04419A
712-04217
720-04130
720-04123B

Description

Blade Control

Upper Handle
Transmission

Lower Handle

Wing Nut

Rope Guide

Carriage Screw ,5/16-18
Screw, 5/16-14 x.750
Hand Knob

Side Chute

Cable Tie

Nut, Sq., 1/4-20

Front Axle Assembly
Hinge Pin

Chute Deflector Bracket
Rear Axle Assembly
Wheel, 8x 1.8

Rear Door Assembly
Screw, 1/4-20 x .500
Deck-21"

Hinged Mulch Plug Assembly
Engine Baffle

Blade Adapter
Mulching Blade

Screw, 3/8-24 x 1.50
Torsion Spring

Sldr. Screw, .375 x.126 x 1/4-20
Flange Lock Nut, 3/8-16
Adjustment Lever Knob
Wing Nut

Ref.
No.
31

32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51

52
53
54
55
56
57
N/A

Part No.

736-0524B
712-04064
734-04563
946-1113
710-04683A
731-07203
731-07797
664-04154
747-05450
747-05210A
731-07240A
746-04728
787-01793
732-04673
732-04674
747-05183
641-00019
710-04531
710-0895
715-04099
717-04801
717-04802
731-07355
731-07789
732-04675A
732-04704
738-04278
754-04259A

Description

Blade Bell Support

Nut, Flange Lock, 1/4-20
Wheel, 8x 1.8

Control Cable

TT Screw, 3/8-16 x 1.0
Trail shield

Front Cover

Grass Bag

Frame

Drive Control

Dust Cover

Drive Cable

Clip

Torsion Spring - RH
Torsion Spring - LH
Pivot Rod

Bearing Assembly
Screw, 1/4-20 x.390
Screw, 1/4-15x.750

Pin

Spur Gear - RH

Spur Gear - LH

Body, Spr.

Lower Tray

Wire

Compression Spring
Screw, Shldr., 1/4-20 x .50
Belt

Engine (see breakdown)
B &S Model No. 09P702-0008-F1

23




PARTS LIST

Craftsman Engine Model No. 09P702-0008-F1 For Craftsman Mower Model No. 247.374400

| 48SHORTBLOCK | [ 10580 PERATOR'SM ANUAL | | 1329 REPLACEMENTE NGINE | | 1330R EPAIRM ANUAL
— 1264 %
523 o)
1263
842

616

24



PARTS LIST

Craftsman Engine Model No. 09P702-0008-F1 For Craftsman Mower Model No. 247.374400

| 1036 EMISSIONSL ABEL |

745A %

745ﬁ

332 &

75

923

922

25



PARTS LIST

Craftsman Engine Model No. 09P702-0008-F1 For Craftsman Mower Model No. 247.374400

356

334

635

26



PARTS LIST

Craftsman Engine Model No. 09P702-0008-F1 For Craftsman Mower Model No. 247.374400
122

528

27



PARTS LIST

Craftsman Engine Model No. 09P702-0008-F1 For Craftsman Mower Model No. 247.374400

AR

1026

5 ]

623 0
aJ

163

"

109

3_48J68 ¢/®

32@ 40®

121 CARBURETOR OVERHAUL KIT 358 ENGINE GASKET SET
217 ‘ 3O 20 @
104 623 ()
. @)
§ 617
gap &
ﬁ 623
163
© 868

28



Craftsman Engine Model No. 09P702-0008-F1 For Craftsman Mower Model No. 247.374400

Ref.

PARTS LIST

Ref

No: Part No. Description No: Part No. Description

1 590519 Cylinder Assembly 43 697799 Slinger-Governor/Oil
3 299819s Kit-Bushing/Seal (Magneto Side) 45 590514 Tappet-Valve
4 590569 Sump-Engine 46 590524 Camshaft
5 590525 Head-Cylinder 48 N/A Short Block (Not Available At
7 799586 Gasket-Cylinder Head This Printing)
1 590522 Tube-Breather 58 591108 Rope-Starter
12 799587 Gasket-Crankcase 60 691915 Grip-Starter Rope
13 590512 Screw (Cylinder Head) 60A 799716 Grip-Starter Rope
16 590538 Crankshaft 75 590546 Washer (Flywheel)
20 391483s Seal-0il (PTO Side) 78 793480 Screw (Flywheel Guard)
22 692551 Screw (Crankcase Cover/Sump) (1/4-20 104 590558 Pin-Float Hinge

x1.19) 121 590589 Kit-Carburetor Overhaul
22A 590763 Screw (Crankcase Cover/Sump) (1/4-20 122 590549 Spacer-Carburetor

X.78) 125 590556 Carburetor
23 590544 Flywheel 130 691190 Valve-Throttle (Original Carburetor)
24 222698s Key-Flywheel (Aluminum) 133 591120 Float-Carburetor
25 590521 Piston Assembly (Standard) 155 590529 Plate-Cylinder Head
26 590523 Ring Set (Standard) 163 799580 Gasket-Air Cleaner
27 691588 Lock-Piston Pin 187 791766 Line-Fuel (Cut To Required Length)
28 699659 Pin-Piston 188 793480 Screw (Control Bracket)
29 590518 Rod-Connecting 192 590535 Adjuster-Rocker Arm
32 691664 Screw (Connecting Rod) 202 590517 Link-Mechanical Governor
33 590531 Valve-Exhaust 209 590541 Spring-Governor (Purple)
34 590530 Valve-Intake 222 590560 Bracket-Control
35 590532 Spring-Valve (Intake) 227 590520 Lever-Governor Control
36 590532 Spring-Valve (Exhaust) 238 590533 Cap-Valve
37 590582 Guard-Flywheel 300 590565 Muffler
40 590528 Retainer-Valve 305 590586 Screw (Blower Housing)

29




PARTS LIST

Craftsman Engine Model No. 09P702-0008-F1 For Craftsman Mower Model No. 247.374400

Ref

Ref.

No: Part No. Description No. Part No. Description
318 793480 Screw (Mounting Bracket) 830 590536 Stud-Rocker Arm
332 690662 Nut (Flywheel) 842 691031 Seal-O Ring (Dipstick)
333 799582 Armature-Magneto 847 590572 Dipstick/Tube Assembly
334 691061 Screw (Magneto Armature) 850 100106 Sealant-Silicone
337 491055s Plug-Spark 868 590534 Seal-Valve
356 692390 Wire-Stop 875 590584 Base-Air Cleaner
358 590590 Gasket Set-Engine 914 591103 Screw (Rocker Cover)
404 690272 Washer (Governor Crank) 922 692135 Spring-Brake
455 590545 Cup-Flywheel 923 691487 Brake
493 590551 Bracket-Mounting (Carburetor) 930 590585 Guard-Rewind
505 793515 Nut (Governor Control Lever) 957 591003 Cap-Fuel
523 796503 Dipstick 968 590581 Cover-Air Cleaner
524 691876 Seal-Dipstick Tube 972 590568 Fuel-Tank
528 793006 Hose-Primer (Fuel Tank) (Cut To Required 975 591116 Bowl-Float
Length) 1023 590513 Cover-Rocker
535 799579 Filter-Air Cleaner Foam 1026 590515 Rod-Push
562 793514 Bolt (Governor Control Lever) 1029 590526 Arm-Rocker (Exhaust)
601 791850 Clamp-Hose (Green) 1029A | 590527 Arm-Rocker (Intake)
613 590562 Screw (Muffler) 1036 Label-Emissions (Available From A Briggs
615 690340 Retainer-Governor Shaft & Stratton Authorized Dealer)
616 590516 Crank-Governor 1058 380406TRl | Operator’s Manual
617 270344s Seal-O Ring (Intake Manifold) 127 590554 Screw (Float Bowl to Carburetor Body)
621 692310 Switch-Stop 1238 590550 Screw (Carburetor Spacer)
623 799581 Seal-O Ring (Carburetor Spacer) 1263 697124 Reed-Breather
635 692076 Boot-Spark Plug 1264 793453 Screw (Breather Reed)
718 690959 Pin-Locating (Cylinder) 1329 N/A Replacement Engine (Not Available At
724 697478 Retainer-Seal This Printing)
741 796210 Gear-Timing 1330 N/A Repair Manual (Not Available At This
745 691146 Screw (Brake) (#10-32x.86) Printing)
745A 690859 Screw (Brake) (#10-32x.5) 1395 590552 Screw (Air Cleaner Base to Carburetor)
770 590588 Kit-Rewind/Blower Housing

30

Carburetor Overhaul Kit

Engine Gasket Set

Key No. 121
Key No. 358




PARTS LIST

Craftsman Mower Labels — Model No. 247.374400

DO NOT OPERATE 1f
4 DANGER
e (| KEEP HANDS and FEET AWAY

CATCHER 1S IN
PLACE.

777533353

‘ DO NOT OPERATE UNLESS AN UNDAMAGED DISCHARGE
, DANGER IR COVER OR ENTIRE GRASS CATCHER IS IN PLACE.
r
® KEEP HANDS AND FEETAWAY FROM ROTATING PARIS

® REMOVE OBJECTS THAT CAN BE THROWN BY THE BLA;JE N ANY KEEP HAN Ds n FEET AWAY

DIRECTION WEAR SAPETY GLASSES.

® DO NOT MOW WHEN CHILDREN DR OTHERS ARE ARDUND.

® USE EXTRA CAUTION ON SLOPES. DO NOT MOW SLOPES GRIER
THAN 15.M0W ACROSS NEVER LIP AND DOWN L OOK DOWN AND
BEHIND BEFORE AND WHILE MOVING BACKVARDS.

READ OPERATOR'S MANUAL. KEEP SAFETY DEVICES (BLADE CONTROL, TRAILING SHIELD,
DISCHARGE COVER,ETC.) IN PLACE AND WORKING. IF DAMAGED, REPLACE IMMEDI ATELY.

P ay
Fires Around Dry Vegetation. A Spark Arrestor May Be Required,
The Operator Should Conlact Local Fire Agencies For Laws Or
Regulations To Fire Prevention Requirements.

777533350

777123312

& DRIVE CONTROL & BLADE CONTROL
777120793

31



